

Nucleoside analogues	Dosage
Lamivudine Entecavir Telbivudine Famciclovir Emtricitabine	1 x 100 mg/day 1 x 0.5 mg/day 1 x 1.0 mg/day with lamivudine resistance 1 x 600 mg/day 3 x 250–500 mg/day 1 x 200 mg/day
Nucleotide analogues	Dosage
Adefovir dipivoxil Tenofovir disoproxil	1 x 10 mg/day 1 x 245 mg/day